
Master’s Thesis 2020    30 Credits 
Faculty of Environmental and Natural Resource Management (MINA) 
Main Supervisor: Petter Deinboll Jenssen 
Co-supervisor: Melesse Eshetu Moges 

 
 
Solutions for Decentralized 
Greywater Treatment  

Timothy Boamah  
Master’s Program in Environment and Natural Resources –specialization in 
Sustainable water and sanitation, health and development. 





 

 

i 

Solutions for Decentralized Greywater Treatment 

 
 

 

A thesis submitted in partial fulfillment of the requirements for the degree of 
Master of Science in Environment and Natural Resources - Specialization 

Sustainable Water and Sanitation, Health and Development 

 

By 

 
Timothy Boamah 
[...]
of treatment and their effluent quality: 

Table 3: Treatment levels and their effluent qualities (WHO, 2006). 

 

Primary treatment systems must include a sedimentation tank for the removal of fats, 

grease and solids before final application (WHO, 2006). A primary diverted treatment system 

may be used for the irrigation of ornamental plants, fruit trees and fodder plants but, measure 

must be adopted to prevent leaching into groundwater, direct human and animal contact, and 

release of undesired substances and be sure of the exact quantity of nutrient needed for the plant 

and soil to avoid soil toxicity (WHO, 2006). Greywater intended to be discharged into lakes and 

rivers usually requires a secondary treatment. The oil/grease, solids and organic matter 



 

 

18 

concentrations in greywater are usually removed with secondary treatment. Secondary treated 

and disinfected greywater may be used for micro-drip or irrigation and it’s not harmful when in 

contact with humans.  Largely, greywater intended for reuse is dependent on the required quality. 

Below is table 4 depicting greywater treatment levels and irrigation option.  

Table 4: Greywater treatment level and irrigation options (WHO, 2006). 

 

 Edwin et al., (2014) posits that there is no known globally accepted greywater treatment 

(GWT) method even though America and Australia have accepted standards that consider the 

greywater source, quality, site condition and reuse options. In Norway, for instance, pollution 

legislation requires a 70-90% reduction of BOD, 80% of phosphorus and 70-80% of nitrogen 

from urban wastewater effluent from over 100.000pe with a concentration of BOD <25 mg/L, 

TN < 10mg/L, TP < 1mg/L (Sagen, 2014). The WHO (2006) prescribes parameter limits for 

greywater reuse in table 5. 

Table 5. Permitted limits for greywater reuse per final application (WHO, 2006). 

 



 

 

19 

  Although GWT methods may differ from region to region, GWT is required to be eco-

friendly with no chemical additives and toxic by-products. Harju (2010) adds that the storage 

time for greywater, before treatment, should be limited for the prevention of microbial growth. 

3.4.2  Treatment processes and Technologies  

Greywater treatment methods are, largely classified in relation to the contaminants 

removed and process used but each method adheres to the basic conventional wastewater 

treatment sequence, i.e pre-treatment, primary, secondary and tertiary. Biological treatment 

methods may not be appropriate for the treatment of greywater from the washbasin and bathroom 

due to its high concentration of soap and low concentration of biological essential macro and 

micronutrients.  Biological treatment methods use a combination of microbes, and oxygen 

manipulation (Oteng-Peprah et al., 2018); and are categorized into aerobic and anaerobic. 

Chemical treatment methods adopt chemical processes such as electro-coagulation and photo-

catalyltic oxidation for the removal of organics and coliforms (Li et al., 2019; Parsons et al., 

2000). Some physical, chemical and biological treatment methods are discussed below. 

3.4.2.1 Physical treatment process    

Filtration  

Filtration is a conventional method for the removal of turbidity, colloids and residual 

suspended solids. (Boano et al., 2019). Filtration is usually preceded by other methods to remove 

particulate matter. Filtration media could be in the form of sand, gravel, fine mesh, etc (Oteng-

Peprah et al., 2018). Parjane and Sane (2011) treated greywater from bathroom, basins and 

laundry using sand bed, course size brick bed, charcoal bed, wooden saw dust bed and coconut 

shell as the filter media, shown in Figure 9. The average concentrations of the parameters used in 

both the raw and treated greywater is shown in Table 6 



 

 

20 

     

Figure 9. Arrangement of filter media in a filtration tank (Parjane & Sane, 2011) 

 

 

Table 6. Average concentrations of parameters before and after filtration (Parjane & Sane, 2011) 

   



 

 

21 

Compared to the performance of other treatment methods, the filtration method used by 

Parjane and Sane (2011) seemed better due to its less operating and maintenance cost, lower load 

on fresh water, less strain on septic tank, highly effective purification, groundwater recharge and 

environmental friendly.  

Sedimentation  

Sedimentation is a physical treatment process used as a pre-treatment to remove hair, 

larger particles, oil & grease (Abdel -Shafy & Al-Sulaiman, 2014). Abdel –Shafy and Al-

Sulaiman (2014) used two sedimentation tanks made up of polyvinyl chloride and an aeration 

tank consisting of dual baffled chambers of 350L (fig 10). The results following the 4.5h of 

settling showed effluent concentrations within average limits (Table 7). 



 

 

22 

 

 

Figure 10. Schematics of a sedimentation tank (Abdel -Shafy & Al-Sulaiman 2014) 

 

Table 7: Effluent quality after sedimentation (Abdel -Shafy & Al-Sulaiman 2014) 

Parameter Influent quality (mg/l) % removed  (mg/l) 

TSS 116 66.5 

COD 388 40.3 

BOD 298.6 38.5 

Oil & grease 128.5 50.2 

 

3.4.2.2 Chemical treatment processes 

Coagulation and flocculation 

Coagulation and flocculation are the most commonly used chemical processes in the 

chemical treatment step of greywater treatment. Coagulation-flocculation involves the 

addition of compounds and/or polymers that promote the clumping of fine particles into 

larger floc so that they can be more easily separated from the water. Coagulation is a 

chemical process that involves neutralization of charge whereas flocculation is a physical 

process that assists in removal of colloids. Through these process suspended solids and 

turbidity (Sivaramakrishnan, 2008) are removed from greywater. According to 

Sivaramakrishnan (2008), chemical coagulation is followed by sedimentation and filtration 



 

 

23 

after the water has been conditioned with various types of coagulants including, but not 

limited to:  

● Aluminium sulphate 

● Lime 

● Ferrous sulphate 

Pidou et al., (2008) found that coagulation with aluminium salt reduced BOD, COD, TN, 

Turbidity, Phosphate and bacteria from greywater from the shower. Table 8 below shows the 

various concentrations of contaminants before and after treatment. 

 Table 8: concentrations of contaminants removed from greywater from the shower using 
alum as coagulation (Pidou et al., 2008). 

Parameter Unit Raw Greywater  Treated Greywater  

BOD mg/l 205 23 

Total nitrogen mg/l 18 15.7 

COD mg/l  791 287 

Turbidity NTU 46.6  4.28 

E.coli MPN/100 
mL 

6490 <1 

PO43 mg/l 1.66  0.09 

 

Adsorption 

Adsorption is a surface phenomenon that is characterized by the concentration of a 

chemical species (adsorbate) from its vapor phase or from a solution onto or near the surfaces 

or pores of a solid (adsorbent). The adsorption process can be physical (if adsorption occurs 

due to London–van der Waals forces of the solid and adsorbate) or chemisorption (if 

adsorption happened due to chemical bonding forces) Adsorption therefor, depends on the 

solid surface characteristics (such as particle size, surface charge, surface area) the 

concentration and types of ions present in the liquid phase 

Studies have found adsorption as a favourable technique for the removal or organic 

pollutants in wastewater. It is known to be cheap with less complex design and easy to 



 

 

24 

operate (Rashed, 2012). The process employs the use of nut shells, seed hulls, rice husk etc as 

adsorbents (Veli et al., 2018). Veli et al., (2018) studied the effectiveness of adsorption as the 

treatment process for greywater from the laundry. Walnut shell, seed hull, hazelnut shell and 

rice husk were carbonized with polyaniline to synthesize the adsorbents. The parameters used 

for the study were turbidity, surfactants and colour. 

 Adsorbents produced with KIO3 oxidation obtained a 97% efficiency. For turbidity, 

the adsorbent produced with KIO3 oxidation obtained a 46% efficiency. Surfactants achieved 

a 95% efficiency following adsorbents produced with KIO3 oxidation. 

Advance Oxidation Process 

According to Gassie and Englehardt (2019) ozone-UV advanced oxidation treatment 

is effective in the mineralization of total carbon organic, excluding additional chemicals. In 

their study Gassie and Englehardt (2019) used a 1.2m2p/d (320 GPD) pilot ozone-UV to treat 

greywater from the shower. Results showed a hydroxyl radical concentration were ~10-10M. 

Hydroxyl radicals reacted with TOC produced (1.7-7.6) x107M-1S-1 which is comparable to 

reports on mineralization of wastewater organics. 

Parson et al., (2019) used advanced oxidation process based on photo-catalytic 

oxidation combined with titanium dioxide and UV to treat greywater. Results showed that 

organic pollutants and total coliforms were removed at 90% and 6log, respectively. 

3.4.2.3 Biological treatment process  

Biological treatment is governed by biological processes, which involve the activity of 

microorganisms in aerobic or anaerobic conditions.  A ratio of BOD:COD ≥ 0.5 indicates 

good potential for biological treatment (Palmquist & Hanæus, 2005).  Biological treatment of 

grey water followed by disinfection have been shown to guarantee risk-free effluent with a 

minimal energy and maintenance (Nolde, 1999). The biological treatment systems can be 

categorized into: i) aerobic attached biomass growth process such as Fluidized-Bed Reactor 

(FBR) (Nolde, 1999) and the Rotating Biological Contactors (RBCs) (Nolde, 1999, Friedler 

et al. 2005). ii) aerobic suspended growth process such as Sequencing Batch Reactor (SBR) 

(Shin et al., 1998; Hernandez et al., 2010) and iii) Anaerobic treatment of greywater using 

UASB (Elmitwalli and Otterpohl 2007, Ghunmi et al. 2008, Abu-Ghunmi 2009). Moreover, 

the benefits of biological (microbial degradation) and physical (filtration) treatments are 



 

 

25 

combined in processes such as membrane bioreactors (MBR) and biologically aerated filters 

(BAF), which are small footprint processes capable of producing high-quality effluents. 

Recent preliminary study of greywater treatment using modified Biological Aerated Filtration 

(BAF) at NMBU showed promising results (Rummelhoff, 2019). 

 

 

 

 

 



 

 

26 

CHAPTER FOUR 

4.1  Treatment Technologies for greywater treatment 

Decentralized solutions prove to have benefits of flexibility of capacity expansion and 

the elimination of water transportation over long distance (Leigh and Lee, 2019). 

Decentralized treatment systems provide an impressive alternative to centralized systems 

especially when they are source-separated. Source-separated systems provide an avenue for 

nutrient recovery by separating blackwater from greywater. According to Ahmed and Arora 

(2012) septic tank, constructed wetland and intermittent sand filter are amongst the best 

solutions for decentralized treatment because they are easy to operate and maintain and 

relatively cheap. Compared to centralized systems, decentralized systems have proved to be 

more eco-friendly. Constructed wetlands are considered one of the most viable solutions for 

decentralized treatment.  

4.1.1  Constructed wetlands 

Constructed wetlands (CW) are considered a nature-based solution due to the use of 

natural media (soil and plants) for filtration and biological degradation (Boyjoo et al., 2013). 

Several authors explain that CWs combine physical (use of filter media), biological (aerobic 

and anaerobic) and chemical precipitation and adsorption processes (Boyjoo et al., 2013; 

Kivaisi, 2001). CW technologies include the horizontal-flow constructed wetland (appendix 

A), sand filter and planted sand filters, often termed vertical flow wetlands (appendix A), 

anaerobic filter amongst others. CW’s are usually used as a primary or secondary treatment 

but depending on the final discharge disinfection may be necessary as the final application. 

Some studies combine other systems with CW´s in order to meet quality standards and satisfy 

regulatory guidelines. For instance, Jenssen and Vråle (2003) combined an aerobic biofilter 

and a horizontal-flow constructed wetland (fig 11) to treat greywater that met swimming 

water quality. The study found that the aerobic biofilter was essential for the removal of BOD 

in climates where plants are inactive in winter (Jenssen and Vråle, 2003).  

 



 

 

27 

 

Figure 11: Biofilter/Constructed Wetland for cold climate (Jenssen and Vråle, 2003). 

The biofilter/constructed wetland technology was implemented for greywater 

treatment at a student dormitory, Kaja, at the Norwegian University of Life Sciences in fall 

1998 and spring 1999 and had the results presented in table 12. 

Table 9: Average concentrations and treatment performance (%) for the Kaja 

greywater treatment plant, fall 1998 and spring 1999 (n = 11) (Jenssen & Vråle, 2003). 

 

 Constructed wetlands are known to successfully remove organic pollutants and 

suspended solids as found by Itayana et al., (2006) who also found that slugs and earthworms 

in the Kanuma soil they used helped to remove solid food particles from the kitchen 

greywater; the phosphorus concentration in the GW was removed through the soil adsorption 

and the biological process aided the reduction of the nitrogen concentrations. Each type of 

CW is unique in their performance and efficiency. The vertical-flow CW has been 

investigated and proven to be more efficient with pathogens removal than the horizontal-flow 

CW and green roof water treatment systems. (Winward et al., 2008).  



 

 

28 

44.1.2 Biofilter systems 

Biofilter systems have been investigated and results show that they are essential for 

the removal of organic and particulate matter, bacteria and waxy substances (Jenssen & 

Vråle, 2003; Eshetu et al., 2017). Biofilters are categorized into macro and membrane 

biofilters. According to Abu Ghunmi et al., (2011) macro biofilters are further categorized 

into attached and suspended film systems whereas membrane biofilters are grouped into 

submerged and side-stream. Eshetu et al., (2017) studied the performance of a biofilter 

system for on-site treatment and achieved a 90% removal efficiency of the parameters 

sampled. The system setup included a primary settler, a fixed-film biofilter and a secondary 

clarifier. The authors found that the system, when combined with a soil infiltration system as 

a polishing step, can produce effluent quality that satisfies Norwegian requirements for 

discharge to sensitive areas like drinking water sources with very little environmental and 

health risks. See table10 for quantity of nutrients and pathogens removed. The effluent 

quality from the combined biofilter system and the polishing step satisfy the new EC 

reclaimed water quality requirement of class A (EC, 2018) which can be used for irrigating 

all crops using all irrigation methods. 

Table 10. Average effluent quality of compacted fixed-film biofilter system followed 

by infiltration trench compared to present limits for discharge and agricultural reuse. ( 

adapted from Eshetu et al., (2017) 

 

Though some studies have found biofilters to have challenges relating to cleaning due 

to suspended solids (Jefferson et al., 2000), the system used by Eshetu et al., (2017) had no 

issues with clogging throughout the experiment period, probably due to the infiltration 

system in place. 

Sequencing Batch Reactor (SBR) 



 

 

29 

The sequencing batch reactor (SBR) is one of the compact solution technologies for 

the removal of conventional parameters in small communities due to low cost and simple 

operation. SBR is a type of activated sludge treatment process that occurs in batches in the 

reactor tank (Oteng-Peprah et al., 2018). The SBR is a cyclic fill and draw system that 

performs equalization, biological treatment and secondary clarification in a single tank using 

a time control sequence. It also offers a great flexibility of operation for effective nutrient 

removal. The SBR system can effectively remove nutrients and promote biodegradation of 

organic matter for domestic grey water.  

Up flow Anaerobic Sludge Blanket (UASB) 

Anaerobic digestion (AD) is a mature and core technology in wastewater treatment 

mainly for high strength (organic matter rich) wastewater. Anaerobic digestion process is a 

multi-step process governed by different groups of microorganisms. The process consists four 

main stages in a series: hydrolysis, acidogenesis, acetogenesis and methanogenesis (Batstone 

et al. 2002, De Mes et al. 2003). Although the performance in the removal of COD in the 

greywater is relatively poor (Abu-Ghunmi 2009), the anaerobic step was suggested as a pre-

treatment (Elmitwalli and Otterpohl 2007) to be followed by aerobic treatment. This system 

is known to provide better settlable sludge as compared to other treatments. The anaerobic 

process retain a high concentration of active suspended biomass (Oteng-Peprah et al., 2018). 

Hernandez et al., (2010) combined three biological systems with the same hydraulic 

retention time of about 12-13 hours to treat greywater from 32 houses of the Decentralized 

Sanitation and Reuse project in Sneek, Netherlands. The system setup included an aerobic 

treatment in a sequencing batch reactor (SBR), an anaerobic treatment  in an up-flow 

anaerobic sludge blanket reactor (UASB) and a combined aerobic - anaerobic treatment (SBR 

+ UASB) (fig.12). The study found anaerobic pre-treatment to be less feasible whereas 

aerobic treatment was found to be a preferred option for greywater treatment. The effluent 

quality from the study is presented in table 11. 



 

 

30 

 
Figure 12: Combined reactors set up (Hernandez et al., 2010). 

Table11. Effluent quality for the Sneek biological treatment process (adapted from 

Hernandez et al., 2010). 

Parameter SBR (%) UASB (%) SBR+UASB (%) 

COD 90 51 89 

TN 35 15 2 

TP 28 11 3 

 

Rotary Biological Contactor (RBC) 

RBCs are fixed bed reactors with rotating disks installed on a horizontal shaft. RBCs 

are partially submerged in order that the microbes necessary for treatment are exposed to the 

atmosphere to enable aeration and assimilation of dissolved organic pollutants and nutrients 

for degradation (Oteng-Peprah et al., 2018). Friedler et al., (2011) treated light greywater 

using chlorination and UV irradiation of RBC to remove indicator bacteria (faecal coliform, 

heterotrophic sp.) and specific pathogen (Pseudomes aeruginosa sp., Staphylococcus aureus 

sp.). Results showed an 88.5% -99.9% removal of the bacteria and pathogens. Though the 

treatment system proved very effective as it produced effluent of high quality (Tab. 12), the 

microbial quality did not meet GW reuse standard. Thus, an efficient disinfection step is 

required. 

 



 

 

31 

 

Table 12. Effluent quality for the RCB system (Friedler et al., (2011) 

Parameter Removal Efficiency (%) 

BOD 96 

Turbidity 95 

COD 68 

 

4.1.3  Membrane Bioreactor 

In a highly populated or urbanized area, the most appropriate solution for greywater 

treatment is membrane bioreactor (MBR) because it requires less space. MBR is a perm-

selective process combined with biological, microfiltration and ultrafiltration system (Oteng-

Peprah, 2018); it also combines activated sludge and membrane separation processes. The use 

of MBR allows for the avoidance of sedimentation and disinfection and is apt for the removal 

of biological pollutants, particulate matter, turbidity, microorganisms etc. Cornelia et al., 

(2007) studied the feasibility of treating greywater from a leisure and sporting club in 

Morocco using a 3L-lab-scale MBR consisting of an ultrafiltration membrane for non-potable 

reuse. 